
Manual of Water Supply Practices 37M

1P-5C-30037-12/10-SB

AWWA is the authoritative resource for knowledge, information, and advocacy to improve the quality and 

supply of water in North America and beyond. AWWA is the largest organization of water professionals in 

the world, advancing public health, safety, and welfare by uniting the efforts of the full spectrum of the 

water community. Through our collective strength, we become better stewards of water for the greatest 

good of people and the environment. 

Advocacy
Communications
Conferences
Education and Training
Science and Technology
Sections

The Authoritative Resource on Safe Water ®

Coagulation and filtration are the heart of conventional water treatment plants.  
[...]
researchers routinely perform this test. It basically involves duplicating, at bench scale, 
conventional treatment steps that occur in the full-scale plant. The jar test method, 
while duplicating the chemical treatment processes sufficiently, occasionally has limi-
tations with regard to duplicating more advanced physical treatment processes. 

Jar testing may be done for many different reasons. Tests can be performed to 
evaluate the effects of changes in chemical dosages and points of application; choose 
alternative coagulants; add polymeric coagulant aids; implement alternative preoxida-
tion strategies; vary mixing intensities and times; and change overflow rates on the 
removal of particles, natural organic matter (NOM), or other water quality parameters 
of concern. 

It is important that the conditions used in the jar test accurately simulate the 
full-scale plant conditions. Doing this requires knowledge of the hydraulic character-
istics of the treatment steps: initial mixing (also called rapid or flash mixing), floccu-
lation, and clarification, as well as translation into a batch-testing protocol. The key 
parameters include: 

Velocity gradient/mixing intensity in the rapid mix and flocculation basins •	

Effective retention times in the rapid mix and flocculation basins •	

Surface loading rate of the sedimentation basin•	

Actual retention time in basins if jar testing is being done to evaluate time-•	
dependent reactions for which full-scale reaction time influences results

M37.indb   17 11/23/2010   3:22:33 PM



18  Operational Control of Coagulation and Filtration processes

However, even when theoretical conditions are matched closely in the jar test pro-
cedure, there is often a need to empirically tweak the parameters to make the jar test 
results match the full-scale results. This is commonly a result of the limitations of the 
jar test in matching the physical characteristics of the treatment process. Customizing a 
jar test procedure so it can yield results indicative of plant performance is iterative and 
can take a lot of time. Operators with successful jar testing procedures have often used 
the theoretical parameters as a starting point and then made minor adjustments by trial 
and error until the full-scale plant results are accurately simulated by the jar test. An 
example of this is presented as a case study, “Jar Test Calibration,” in chapter 7.

Although jar tests are often conducted to help with full-scale plant optimization, 
they may also be done to meet certain regulatory requirements. Under the Stage 1 
Disinfectants and Disinfection By-products Rule (D/DBPR) (1998), jar testing may be 
conducted as part of the “enhanced coagulation” (EC) requirements. In this case, no 
attempt is made to simulate the full-scale plant conditions; these EC jar tests must be 
done under certain predefined conditions and are used to determine alternative total 
organic carbon (TOC) removal requirements for a particular plant.

Velocity Gradient
The intensity of mixing is generally quantified by the velocity gradient, G, with units of 
s–l (seconds to the minus 1 power). The velocity gradient is calculated using the energy 
dissipation rate in the fluid, or it can be interpolated from calibration curves. In order 
to attain jar test results that are relevant to the treatment plant, mixing intensities, 
and therefore velocity gradients, during jar tests should correspond to those in the 
treatment plant. Commercially available graphs provide velocity gradients in s–1 units 
relative to jar test paddle speed, water temperature, and jar volume, and examples are 
presented later in the text. 

The velocity gradient varies significantly with water temperature (viscosity) 
independent of the mixing device speed. Jar tests should be conducted with water 
temperatures the same as or as near as possible to the plant water temperature con-
ditions—see water baths—to simulate plant conditions, and water temperature must 
be recorded. 

One jar test objective is to optimize velocity gradients at the rapid mix and tapered 
flocculation stages to achieve lower final turbidities with optimum floc development (com-
patible with sedimentation, direction filtration, dissolved air flotation-filtration, etc.). This 
should be addressed at least seasonally where significant changes in raw water tempera-
tures occur. When the optimum velocity gradients have been determined by jar test, as 
depicted in Figure 2-1, the plant mixer(s) and flocculator speed/power can be adjusted 
according to previously prepared plant-specific information relating flocculator speed, 
water temperature, and G value, if such information is available. Methods for calculating 
G for mixing and flocculation basins are presented in chapter 4 of this manual. 

Initial Mixing (Rapid Mix)
When a jar test is performed, the rapid mixing time should be equivalent to the reten-
tion time of the mixing chamber in the treatment plant, and G values should match 
the full-scale conditions, if possible. Typical mixing intensities for a well-designed flash 
mix basin range from 700 to 1,000 s–1, and in a typical jar test, times of 30–60 sec are 
used, with high paddle speeds of 100–300 rpm. If rapid mixing in the plant is done by 
in-line mixers or by chemical induction mixers, simulating the full-scale mixing condi-
tions may not be possible using typical 2-L jars and jar test equipment.

M37.indb   18 11/23/2010   3:22:34 PM



Jar Testing   19

Use of jar tests to determine optimum flash mix conditionsFigure 2-1 

G-value testing requires repeated jar tests. Preferably chemical coagulation con-
ditions for alkalinity, pH, and coagulant dosage should be determined first, followed 
by testing different G values in a series of jars, all of which have received the same 
chemical treatment and have water at the same temperature as the influent water in 
the plant.

Flocculation
In jar testing, the retention time and G values of the flocculation basin should corre-
spond to those in the water treatment plant. It may be necessary to vary the mixing 
speeds, if the plant performs tapered flocculation in different compartments. Typical 
retention times are approximately 15–30 min, while typical mixing intensities vary 
from 10 to 40 s–1, with the more intense mixing steps occurring first, followed by the 
gentler mixing. Users of jar tests for evaluating flocculation need to consider that in jar 
tests, flocculation is done on a batch basis for a specific retention time, whereas reten-
tion times for floc particles in continuous-flow plant-scale flocculation basins vary over 
a range because of short-circuiting that inevitably occurs in those basins.

Sedimentation
A key jar test objective for evaluating sedimentation processes is to optimize floc devel-
opment and settleability. The settling velocity of floc must be higher than the surface 
loading rate of the clarification basin, or the floc will not settle. The surface loading or 
overflow rate is determined by dividing the basin flow rate by the surface area, com-
monly expressed in either gallons per day per square foot (gpd/ft2) or gallons per min-
ute per square foot (gpm/ft2). A basic unit conversion reveals that the surface loading 
corresponds to upflow velocity:

(Eq 2-1)
 

Time
Length

Area
TimeVolume

areaSurface
rate Flow

rateloadingSurface =÷==

or

(Eq 2-2)
min
cm

cm 929
 ft1

min440,1
day1

gal
cm

785,3
ft
gpd

2

23

2
=×××

Source: AH Environmental Consutants Inc. 1998.

M37.indb   19 11/23/2010   3:22:34 PM



20  Operational Control of Coagulation and Filtration processes

Settling velocity conversion factors for clarification basinsTable 2-1	

Units for Plant Flow Rate/Surface Area Multiply by Settling Velocity

mgd/ft2 2,830 cm/min

gpm/ft2 4.07 cm/min

gpm/ft2 2.44 m/hr

gpm/ft2 1.6 in./min

When sedimentation is used for clarification, an important characteristic of floc 
is its settling velocity. Typical surface loading rates for conventional sedimentation 
basins are approximately 0.5 to 1.0 gpm/ft2 (1.2 to 2.4 m/hr) or about 2 to 4 cm/min. 
This can be compared to a “good” jar test sedimentation rate of >2.5 cm/min for metal 
hydroxide floc formed without polymer. 

To calculate the settling velocity from the plant flow rate and the total sedimenta-
tion basin area, the conversion factors in Table 2-1 can be used.

Theoretically, a sedimentation basin will remove all particles that exceed this 
critical velocity for a given overflow rate. This concept is most important for simulat-
ing the sedimentation process in a jar test. The retention time of the full-scale settling 
basin must not be used in the jar test to evaluate settleability of floc. In order to obtain 
useful results, the jar’s surface loading rate, which corresponds to a settling velocity, 
should closely match that of the process. In jar testing, this match is accomplished 
by collecting a sample from the jar at a set depth below the water surface at a given 
time. 

For example, a typical sedimentation basin is designed for an overflow rate of 0.5 
gpm/ft2. This value corresponds to a particle settling velocity of 2 cm/min. If the sam-
pling port of the jar is 10 cm below the water surface, then all particles that pass the 
sampling port within 5 min (10 cm divided by 2 cm/min) would be removed. Therefore, 
samples should be collected 5 min after the flocculation period to simulate the perfor-
mance of the sedimentation basin. If the jar were sampled on the basis of the settling 
basin’s retention time (e.g., 120 min), the performance of the basin would be grossly 
overestimated. 

Figure 2-2 illustrates a minimal effect of polymer addition for samples taken after 
10 min. When the same plant is operating at a maximum surface loading rate of 1,800 
gpd/ft2, which corresponds to a sampling time of 2 min, the effect is more pronounced.

Standard jars used in jar tests have sample ports that are 10 cm below the water 
surface when using the full capacity of the jar (i.e., 2 L in a 2-L jar). For these jars, the 
sampling time is determined by dividing the 10 cm by the settling velocity, in cm/min. 
Typical sample collection times in the jar test are between 2 and 5 min.

Points of Chemical Applications
If the purpose of a jar test is to optimize conditions for an existing full-scale plant, 
chemicals must be added in the same order as in the plant. Alternatively, the same 
chemicals can be added at different times or in a different order in an attempt to 
improve the quality of water produced. For example, a jar test might evaluate the 
potential effect of polymer addition ahead of the primary coagulant or the effect of add-
ing caustic for pH adjustment before adding alum versus after adding alum. 

M37.indb   20 11/23/2010   3:22:35 PM



Jar Testing   21

Example use of jar tests: Settled turbidity versus settling timeFigure 2-2 

Preparing for a Jar Test_ _________________________________
The development of a realistic and useful jar test protocol depends on several major 
steps. These steps require time and effort on the part of the operator, but the benefit 
will be well worth the effort. A well-planned and organized approach will save time in 
the long run by reducing guesswork and identifying the critical resources and informa-
tion needed to ensure that a jar test yields useful data.

Defining Study Goals
Jar tests can be conducted for a number of reasons, so it is critical to define the objec-
tive of the test before beginning. The most common use of the jar test is for day-to-day 
process control, but it may also be used for other reasons. For example, goals might 
include

Determining the point of diminishing returns (PODR) or the optimum •	
coagulation pH for TOC removal under the Stage 1 D/DBPR

Evaluating alternative chemicals such as coagulants (ferric chloride, •	
aluminum sulfate, polyaluminum chloride, etc.), pH controls (lime versus 
caustic soda), or preoxidants (potassium permanganate, ozone, chlorine 
dioxide, etc.)

Assessing additional chemical choices; for example, organic polymers for •	
enhanced solids-liquid separation or effect of powdered activated carbon for 
taste and odor removal

Evaluating physical modifications, such as varying mixing intensities •	
and points of chemical application, implementing tapered flocculation, or 
installing baffles to increase retention times or possible procedures for new 
physical facilities

Water quality parameters that are commonly used to assess treatment perfor-
mance include

Turbidity and color removal•	

1.0

0.9

0.8

0.7

0.6

0.5

0.4

0.3

0.2

2 3 4 5 6 7 8 9 10

No polymer
Polymer dose = 0.25 mg/L

Tu
rb

id
ity

, n
tu Alum dose = 30 mg/L

pH = 5.9

Settling Time, min

Source: AH Environmental Consultants Inc. 1997.

M37.indb   21 11/23/2010   3:22:35 PM



22  Operational Control of Coagulation and Filtration processes

Dissolved organic carbon (DOC) concentration or ultraviolet absorbance at •	
254 nm

Disinfection by-product formation•	

Iron and manganese removal•	

Taste and odor of the treated water•	

Sludge characteristics•	

Algae concentrations•	

Residual aluminum levels•	

pH adjustment•	

Required Information

The next step in preparing a useful jar test protocol is to gather the necessary informa-
tion about the physical characteristics of the plant, chemical application points, and 
current full-scale plant performance. To make valid comparisons between jar test data 
and actual plant performance data, an operator needs to know the key parameters of 
the existing or future processes. These factors should include velocity gradients or mix-
ing intensities and detention times for mixing, flocculation, and channels or pipes, as 
well as overflow rates for sedimentation basins.

Velocity gradient.  The design documents or operations and maintenance man-
ual for a water treatment plant should provide data for actual in-plant velocity gradients 
for the rapid mix and the flocculation basins. Figure 2-3 shows an example of a chart 
relating velocity gradient to flocculator speed and water temperature. The accuracy of 
this information is very important for reliable results. If the information is not readily 
available, use the procedure for calculating velocity gradient described in chapter 4.

Detention times.  The theoretical detention or retention time is defined by the 
following equation:

(Eq 2-3)
rateFlow

volumeTank
timeDetention =

For example, the detention time of a tank with the dimensions 7 ft (2.14 m) ×  
6 ft (1.83 m) × 10 ft (3.06 m) (depth × width × length) operated at a flow rate of 105 gpm 
(23.9 m3/h) would be

(Eq 2-4)
 min30

ft
gal

48.7

min
gal

105

ft10ft6ft7
3

=×××

 (Eq 2-5)
 min30

hr
min

60

hr
m

9.23

m 06.3m 83.1m 14.2
3

=×××

In this way, theoretical detention times can be readily calculated from fixed 
basin dimensions and the flow rates through each basin. However, effective deten-
tion times through a plant’s basins may be less than half of the theoretical detention 

M37.indb   22 11/23/2010   3:22:36 PM



Jar Testing   23

times, perhaps because of short-circuiting in the process units. Special studies may 
need to be done to characterize the effective detention time; see chapter 4 for trouble-
shooting tips on short-circuiting. Finally, make sure to take into account not only the 
size of each basin but also the number of basins in service when dividing the volume 
by the flow rate. 

Sedimentation basin overflow rate.  The sedimentation basin overflow rate, 
or surface loading, determines the length of time that the water is allowed to settle 
in a jar before a sample is taken. Standard practices for jar testing include collection 
of turbidity samples at various times after stirring has stopped in order to simulate 
full-scale plant turbidity removal performance. However, the contact time in the full-
scale basin may be 2 to 4 hr. The result is that for a given settling velocity, the time of 
[...]
et al. (2005) and is not included in this section on jar tests. Treatment trains used in 
softening include single-stage treatment, two-stage treatment for excess lime soften-
ing, and split treatment. A discussion of lime softening process trains is presented in 
chapter 11 of Water Treatment Plant Design, fourth edition (Horsley et al. 2005) and 
summarized in the following paragraphs.

At high enough pH values, soluble calcium becomes a precipitate and can be 
removed via settling and filtration. In single-stage treatment, lime is added to raise pH 
and remove calcium in the form of carbonate hardness, or lime and soda ash are added 
to remove calcium present as carbonate and noncarbonate hardness. The optimum pH 
for minimal calcium carbonate solubility is about 10.3. A coagulant may be added to 
improve clarification. Recarbonation by addition of carbon dioxide follows softening to 
stabilize the quality of softened water and inhibit precipitation of calcium carbonate 
onto filter media or water main walls. 

Two-stage treatment with excess lime is employed to remove both calcium and 
magnesium. Mixing and sedimentation are used in each stage. To cause more rapid 
precipitation of magnesium hydroxide, lime is added in the first stage of treatment 
to raise the pH to about 11.0–11.3, which is higher than the theoretical value needed 
to precipitate magnesium. In the second stage of treatment, carbon dioxide is added 
to lower pH and attain additional calcium removal. A coagulant is added to improve 
clarification, and if carbonate alkalinity is insufficient, soda ash is used. 

Split treatment generally is used for treating groundwater. This process involves 
bypassing a portion, perhaps 10 to 30 percent, of raw or pretreated water around the 
first stage of lime softening and introducing it in the second stage of softening. The 
entire dosage of lime needed to soften all of the water is introduced at the first stage 
of treatment, creating an “excess lime” condition in that stage. The CO2 and carbonate 
alkalinity in the groundwater react with excess lime and cause additional calcium pre-
cipitation, and the CO2 can lower the pH of the softened water somewhat. Split treat-
ment can lower chemical requirements for lime and for carbon dioxide. 

Other variations in process trains at lime softening plants include coagulation, 
flocculation, and sedimentation prior to lime softening; and also include coagulation, 
flocculation, and sedimentation following single-stage lime softening.

Jar tests at lime softening plants may be undertaken for a variety of reasons, 
including:

Verifying theoretical calculations of chemical dosages needed for softening•	

Evaluation of clarification after softening•	

Evaluation of changes in process operation or of alternative coagulants for •	
improved treatment

Evaluation of treatment when source water quality has changed•	

As always, the purpose of the jar test needs to be identified before a jar test pro-
gram is undertaken.

Multiple stages of treatment and various treatment sequences are employed at 
lime softening plants, so a single procedure for performing jar tests cannot be pre-

M37.indb   52 11/23/2010   3:22:55 PM



Jar Testing   53

scribed. Instead, the jar test approach needs to be tailored to the plant in a way that 
mimics the full-scale process to the extent feasible. For example:

If softening sludge is recycled back to the rapid mix in a conventional mixing/•	
flocculation/sedimentation treatment train used for lime softening, consider 
adding an appropriate percentage of settled lime softening sludge to the jar 
test in the rapid mixing step.

For split treatment, reserve some raw or pretreated water to add in the sec-•	
ond stage of lime softening.

For two-stage treatment, settle and decant clarified water from the jars •	
treated in the first stage and perform the second stage of treatment with the 
clarified water.

If clarification is done first, consider use of clarified water from the treat-•	
ment plant (lime softening basin influent water) if the jar test is performed to 
evaluate lime softening. 

If the clarification step follows lime softening in the plant, use softened water •	
from the plant for jar tests involving clarification of the softened water.

Use of chemicals employed at the treatment plant instead of reagent-grade •	
chemicals is recommended for jar tests related to plant operations. To account 
for the impurities in commercial lime being used at the plant, either obtain 
lime slurry of a known strength from the plant or prepare a fresh slurry 
using the lime used for full-scale treatment. This will enable jar test results 
to relate to lime concentration that would be applied at full-scale.

To dose lime slurry in tests with multiple jars, remove measured amounts •	
of stirred lime slurry from the stock slurry using a pipette or syringe with 
a tip large enough that slurry particles will not block it. Dose the measured 
amounts into small beakers (one for each jar). To add the correct volume of 
slurry to a beaker, draw the exact volume needed into the pipette. After drain-
ing the slurry from the pipette into the beaker, rinse the pipette with lab-
grade water, adding the rinsings into the beaker. After all beakers have the 
appropriate slurry quantities, add lime slurry to all jars simultaneously, and 
then rinse remaining slurry from each beaker into its respective jar. Lime 
residue left in the pipette or in a beaker would result in incorrect calculations 
of lime dosages used in the jar test.

When chemicals other than lime are added in lime softening at the plant, add •	
them in the same sequence in the jar test.

To evaluate recarbonation for pH adjustment, acid could be added to depress •	
the pH to the level attained by adding carbon dioxide in the plant.

If jar tests are done for which chemical reaction time is important, residence •	
time in the jars may need to mimic residence time in full-scale plant pro-
cesses. This is in contrast to jar tests to evaluate settling of floc, in which short 
residence times are used for a sampling plan, to reflect a range of particle set-
tling velocities that would be of interest in a full-scale settling basin.

Jar Tests for Ballasted Flocculation Processes
Some high-rate clarification processes use microsand as a seed for floc formation (e.g., 
the Actiflo® process by Kruger). The microsand provides surface area that enhances 

M37.indb   53 11/23/2010   3:22:55 PM



54  Operational Control of Coagulation and Filtration processes

flocculation and acts as a ballast or weight. The resulting sand-ballasted floc settles 
quickly, which allows for clarifier designs with very high overflow rates and short 
retention times. The sand is then separated from the sludge and recycled. This type of 
clarification process cannot be mimicked with a standard jar test procedure. 

Conducting the ballasted flocculation jar test.  A specific jar test procedure 
has been developed for the sand-ballasted flocculation process, as follows:

Prepare several dry polymer solutions at 0.1 percent concentration—cationic, 1.	
nonionic, and anionic as follows: very slowly, add 500 mg of dry polymer to 500 
mL of water in a flask under vigorous mixing with a magnetic stirrer; continue 
mixing for another 30 to 60 min until all of the dry polymer is dissolved. A 
new polymer solution should be mixed every 4 to 6 hr.

Since jar testing with microsand is very rapid (approximately 5 min/test), it 2.	
is recommended to run only one jar at a time. Therefore, in order to ensure 
consistent raw water quality, a large container should be filled with raw 
water. This container should be stirred each time before a sample is taken 
for jar testing. In this way, testing can be performed while avoiding any 
inconsistencies that can be caused by varying raw water characteristics.

For best results, test parameters in the following sequence:3.	

At optimum coagulant dose and pH (from the previous experience), check a.	
the different polymers at 0.50 mg/L polymer to find which polymer works 
best.

With best polymer at 0.50 mg/L and optimum coagulant dose, try b.	
different pH conditions to identify the optimum pH for coagulation.

With best polymer at 0.50 mg/L and optimum pH of coagulation, try c.	
different coagulant dosages to fine-tune coagulant dose.

At optimum coagulant dose, pH, and polymer type, try various polymer d.	
dosages (i.e., 0.40, 0.30, 0.20, 0.10, and 0.05 mg/L).

Fill a jar test beaker with raw water.4.	

Stir the sample at maximum speed and add microsand at a concentration of 5.	
10 g/L.

At time = 0, add the coagulant and mix at maximum speed for 2 min. If pH 6.	
adjustment is needed, add alkali before coagulant addition. (Note: This step 
can be increased to 3 min if necessary for better results. This will depend on 
the raw water quality.)

At time = 120 sec, add polymer and mix at maximum speed for 15 sec.7.	

At time = 135 sec, reduce the mixing intensity for 45 sec so that there is just 8.	
enough energy to keep the microsand in suspension. This is a critical step in 
testing with microsand. There needs to be enough mixing to keep the sand in 
suspension, but too much mixing will damage the microsand-ballasted floc.

At time = 180 sec, stop all mixing and allow the floc the settle for 2 min.9.	

Sample settled for water turbidity, pH, and any other parameters of concern.10.	

Repeat procedure for all dosages and parameters.11.	

M37.indb   54 11/23/2010   3:22:55 PM



Jar Testing   55

Jar Tests for Dissolved Air Flotation (DAF) Plants

In the DAF process, raw water particles are flocculated and separated out of the water 
by floating them to the surface, rather than settling them to the bottom of a basin. The 
process uses micro-sized air bubbles that form at the bottom of the contactor where 
they mix with the flocculated solids and float the floc. The air bubbles are produced by 
recycling a portion of the effluent through a pressurized, packed saturator tank where 
air is introduced and the water super-saturated with respect to atmospheric pressure. 
When the supersaturated water is returned to the reaction zone of the flotation tank, 
microscopic bubbles form and rise to the water surface, carrying up the floc. The floated 
floc is removed from the top of the basin by mechanical or hydraulic means, while the 
clarified water is removed by laterals from the bottom of the basin. 

The particle size for removal in flotation can be tens of microns rather than the 
hundreds of microns size required for sedimentation, so both the flocculation and 
clarification detention times are less than conventional settling processes. The DAF 
flocculation and clarification basins are a quarter to one-tenth of the size of conven-
tional sedimentation systems. The mixing times are generally rapid mix for 30 to 60 
sec followed by 5 to 10 min in each of two flocculation basins with tapered velocity 
gradient mixing. The surface loading rates of the solids separation part of this high 
rate process can be from 6 to 20 gpm/ft2 (15 to 19 m/hr). DAF will produce sludge 
solids of 2 to 5 percent in the floated floc.

In order to conduct the flotation jar test, the jar test apparatus must include a 
pressure tank to create the air-saturated water that will mix with flocculated solids in 
the jars so as to simulate the reaction zone of the DAF. An example DAF jar tester is 
shown in Figure 2-23. 

As in conducting conventional jar tests, all the preparation tasks described in pre-
vious sections must be performed including defining the study goals and determining 
the testing parameters. Typically, the tests are conducted to determine the optimum 
chemical(s), order of addition and their dosage(s), optimum mixing time and energy 
(mixing speed), optimum recycle rate, and expected effluent quality. The testing and 
analytical equipment should be ready, all reagent solutions prepared, and a data sheet 

Jar test equipment for DAF testingFigure 2-23 
Source: EC Engineering Inc.

M37.indb   55 11/23/2010   3:22:56 PM



56  Operational Control of Coagulation and Filtration processes

available in a convenient spot to record the conditions used during the test and the 
analytical results of the water tested from each jar. 

The jars and the paddles of the stirring mechanism should be cleaned by wiping 
them with a damp cloth and rinsing them with warm water to remove any residual 
from previous jar tests.

Conducting the flotation jar test.  Fill in the data sheet with the appropriate 
information regarding raw water quality, chemicals being tested and their dosages, 
mixing speed and time, recycle rate, and flotation time before collecting samples.

Fill the saturator tank one-third to one-half full of clean water.1.	

Ensure the saturator tank lid is sealed properly.2.	

Charge the saturator tank with 80–85 psi of air.3.	

Shake the saturator tank for 1 min.4.	

Insert tubing into the saturator tank quick-disconnect (hose to connect 5.	
saturator to jar tester).

Hook up recycle line to the sample jars.6.	

Run the recycle line into the jar to blow out any air in the recycle line and to 7.	
calibrate an expected volume of recycle water for each setting.

Empty sample jars.8.	

Fill sample jars with raw water (1 L) and position each of them under the 9.	
stirring apparatus so they are centered with respect to the impeller shafts.

Lower the mixing paddles into the jars so they are about one-third from the 10.	
bottom of the jars.

Start mixer for rapid mix at 200–300 rpm or whatever the predetermined 11.	
values are to be. 

Inject chemical into the jars as rapidly as possible and in the same sequence 12.	
as desired for plant feed locations. Do not forget to start the timer.

Let mix at rapid mix speed for 30 to 60 sec.13.	

Reduce mixing speed to desired 14.	 G value for Stage-1 flocculation (usually  
100 rpm) and run for desired time (usually 5–10 min).

Reduce mixing speed to desired 15.	 G value for Stage-2 flocculation (usually  
50 rpm) and run for desired time (usually 5–10 min).

Shake saturator again for 1 min.16.	

Once the flocculation time has expired, stop mixers, remove the paddles, and 17.	
inject a measured quantity of water supersaturated with air into the jars 
to simulate recycle in the full-scale process (usually 10 percent recycle by 
volume).

Wait 5 min after the supersaturated water injection and draw a 250-mL 18.	
sample from the sample port in the beaker (DAF effluent).

Run the selected analytical test on the DAF effluent sample and record the 19.	
results.

Based on the first set of results conducted, vary one component with the next flo-
tation jar test. For example, with optimum chemistry, vary the mixing time or energy 

M37.indb   56 11/23/2010   3:22:56 PM



Jar Testing   57

and leave other variables the same, or with optimum chemistry, vary the recycle rate 
and leave all other variables the same, and so on.

References________________________________________________
AH Environmental Consultants Inc. 

1997. Disinfectant/Disinfection By-
Product Rule at the Naval Station 
Roosevelt Roads, PR. Final Report to 
Naval Facilities Engineering Com-
mand, Atlantic Division. Hampton, 
Va.: US Navy, Atlantic Division.

AH Environmental Consultants Inc. 
1998. Evaluation of Alternatives for 
Enhanced Coagulation and DBP 
Control for the Goldsboro Water 
Treatment Plant. Final Report to 
Department of Public Utilities, City 
of Goldsboro, N.C. Goldsboro, N.C.: 
City of Goldsboro.

Amburgey, J.E., A. Amirtharajah, B.M. 
Brouckaert, and N.G. Spivey. 2004. 
Effect of Washwater Chemistry and 
Delayed Start on Filter Ripening. 
Jour. AWWA, 96(1):97–110.

American Public Health Association 
(APHA), American Water Works 
Association (AWWA), and Water 
Environment Federation (WEF). 
2005. Method 2130 Turbidity. Stan-
dard Methods for the Examination 
of Water and Wastewater. 21st ed. 
Washington, D.C.: APHA.

Benefield, L.D., and J.M. Morgan. 
1999. Chemical Precipitation. In 